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CUSTOMER SHIP TO

GRADE -

| sHAPE /5ize |

STOMER BILL TO
GERDAU CORSASAPIDECY " GERDAU CORSA § A PIDECYV 992/572-50 Wide Flange Beam /16 X 314 /410 X 46.1
* 102715 KMB 1023 507 ZVP MEXICQ CD SAHAGUN :
o o MONTERREY,NL 64290 SN LENGTH WEIGHT FEAT /BATCH
US-ML-MIDLOTHIAN Mexico . CD SAHAGUN, HGO 43950 40'00" 765,880 LB 59058311405
300 WARD ROAD Mexico . .
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MA’I'ERIAL Ne SPECIFICATION / DATE or REVISION
USA * 570153/000330 ASTYASTIM-OT
' A9I/AITZM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AG/ASM-LL
4501200708 1327-0000081987 14,11.2013
CHEMICAL COMEQSTIION .
go I\‘%n ‘% ‘% % %l ]‘}:‘ . % %o ] % ] ' o
0.09 0.34 0.017 0.027 0.23 0.39 0.15 0.19 0.034 0.012 0.002 . 0021 0.003
CHEMICAT. COMPOSITION
CE%,VAG
(]
0.3
| MECHANICAL PROPERTIES S G G
] i ﬁ;a 2 lngﬁ IL
60.0 740 419 513 8.000 2000
50.7 743 413 510 8.000 - 2000
MECHANICAL FROPERTIES .
El%lg. Yﬂ%?ra-ﬁ
24.50 0.817
24.20 0.811
COMMENTS /NOTES

The above figures are certified chemical and physical test records 25 contained in the permanent records of company. This material, including the billets, was melied and manufactared in
the USA. CMIR complies with EN 10204 3.1,
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